



19762

Parts List						
Ref	Class	Part	Description	Qty	Comment	Footnote
1		76812A 4	REVERSE LOCK VALVE ASSEMBLY	1		
2	22	45794	ELBOW, HYDRAULIC TRIM HOSE	1		
3	22	48167	CONNECTOR, ELBOW	1		
4		45709	FOLLOWER, CAM	1		
5	13	25906	WASHER, WAVE - REVERSE LOCK	1		
6	25	45710	O-RING, (1.424 x .103), REVERSE LOCK	1		
7		45526	CAM, REVERSE LOCK VALVE	1		
8	10	46736	SCREW, CAM TO CAM LEVER	1		
9	13	26996	LOCKWASHER, (#10), CAM SCREW	1		
10	12	45713	WASHER, RETAINING - BALL T	1		
11	30	45712	BALL, VALVE COVER	30		
12		45528A 2	COVER, REVERSE LOCK VALVE	1		
13	25	45711	O-RING, VALVE COVER	1		
14	12	59570	WASHER, VALVE COVER	1		
15	10	45716	SCREW, (10-32 X .9375), COVER	4		
16	11	20110	NUT, (#10-32), COVER SCREW	4		
17	22	39072	PLUG, PIPE - REVERSE LOCK VALVE	1		
18		46732A 1	LEVER ASSEMBLY, CAM	1		
19	16	45715	STUD, SHIFT CONTROL LEVER	2		
20		47346	LEVER, SHIFT - CAM LEVER	1		
21	12	21273	WASHER, CAM LEVER STUD	2		
22	11	20110	NUT, (#10-32), SHIFT CONTROL LEVER	2		
23	16	34069	STUD, SHIFT CABLE TO SHIFT LEVER	1		
24	11	20361	NUT, (.250-28), SHIFT CABLE ST	1		
25	12	39143	WASHER, (.253 x .625 x .0937), SH	4		
26	11	20361	NUT, (.250-28), SHIFT CABLE ST	1		
27		27947	SWIVEL, LINK ROD TO SHIFT LEVER	1		
28		25996A 1	SWIVEL AND LINK ROD ASSEMBLY	1		
29	11	25168	NUT, JAM - LINK ROD	1		
30		38982	LINK ROD, SHIFT LEVER	1		
31		47459	SWIVEL, LINK ROD TO TRANSMISSION	1		
32	12	30164	WASHER, (.192 x .375 x .0312), LI	1		
33	11	20110	NUT, (#10-32), LINK ROD SWIVEL	1		
34	10	25299	SCREW, (.312-18 x .75), REV. LOC	2		
35	13	21804	LOCKWASHER, REVERSE LOCK VALVE	2		
36		46482A 2	SWITCH ASSEMBLY, CUT-OUT-F	1		
37		45717	SHIELD, CUT-OUT SWITCH	1		
38	10	58332	SCREW, SHIELD & SWITCH (3/4"	2		
39	54	24836	CLIP, CUT-OUT SWITCH LEAD T	1		
40	10	21643	SCREW, CUT-OUT SWITCH LEAD T	1		
41		68205	WASHER, CUT-OUT SWITCH LEAD T	1		